

TCCC Drugs

Circulation

- **TXA** (1g/10ml): 1 gram in 100mL NS or LR over 10 minutes
 - Drip Rate: Add "0" to gtts set.
 - Ex. **15 gtts set = 150 gtts/min**
 - Second Infusion (same dose) after initial fluid resuscitation

Pain Management

- **Tylenol** (Acetaminophen): 650mg, 2 PO q8 hr
- **Mobic** (Meloxicam): 15mg PO once per day

- **Fentanyl** (OTFC): 800mcg, buccal
- **Morphine**: 5mg IV/IO. Repeat q10min prn

- **Ketamine**: 50mg IM or IN OR 20mg slow IV/IO
 - Repeat doses q30 min prn for IM or IN
 - Repeat doses q20 min prn for IV or IO

Antibiotics

- **Moxifloxacin**: 400mg PO once per day
- **Ertapenem**: 1g IV/IO once a day

TCCC Drugs

Nausea/Vomiting

- **Zofran** (Ondansetron): 4mg-8mg ODT/IV/IO/IM q8 hours

TBI/Seizure Management

- **Hypertonic Saline** (3-5%): 250mL IV/IO for severe TBI

- **Valium** (Diazepam): 5-10mg IV/IO q5min.
 - Max dose of 20mg
- **Versed** (Midazolam): 5mg IV/IO q5min
 - No Max dose

TCCC Drugs

Circulation

- **TXA** (1g/10ml): 1 gram in 100mL NS or LR over 10 minutes
 - Drip Rate: Add "0" to gtts set.
 - Ex. **15 gtts set = 150 gtts/min**
 - Second Infusion (same dose) after initial fluid resuscitation

Pain Management

- **Tylenol** (Acetaminophen): 650mg, 2 PO q8 hr
- **Mobic** (Meloxicam): 15mg PO once per day

- **Fentanyl** (OTFC): 800mcg, buccal
- **Morphine**: 5mg IV/IO. Repeat q10min prn

- **Ketamine**: 50mg IM or IN OR 20mg slow IV/IO
 - Repeat doses q30 min prn for IM or IN
 - Repeat doses q20 min prn for IV or IO

Antibiotics

- **Moxifloxacin**: 400mg PO once per day
- **Ertapenem**: 1g IV/IO once a day

TCCC Drugs

Nausea/Vomiting

- **Zofran** (Ondansetron): 4mg-8mg ODT/IV/IO/IM q8 hours

TBI/Seizure Management

- **Hypertonic Saline** (3-5%): 250mL IV/IO for severe TBI

- **Valium** (Diazepam): 5-10mg IV/IO q5min.
 - Max dose of 20mg
- **Versed** (Midazolam): 5mg IV/IO q5min
 - No Max dose

TCCC Drugs

Circulation

- **TXA** (1g/10ml): 1 gram in 100mL NS or LR over 10 minutes
 - Drip Rate: Add "0" to gtts set.
 - Ex. **15 gtts set = 150 gtts/min**
 - Second Infusion (same dose) after initial fluid resuscitation

Pain Management

- **Tylenol** (Acetaminophen): 650mg, 2 PO q8 hr
- **Mobic** (Meloxicam): 15mg PO once per day

- **Fentanyl** (OTFC): 800mcg, buccal
- **Morphine**: 5mg IV/IO. Repeat q10min prn

- **Ketamine**: 50mg IM or IN OR 20mg slow IV/IO
 - Repeat doses q30 min prn for IM or IN
 - Repeat doses q20 min prn for IV or IO

Antibiotics

- **Moxifloxacin**: 400mg PO once per day
- **Ertapenem**: 1g IV/IO once a day

TCCC Drugs

Nausea/Vomiting

- **Zofran** (Ondansetron): 4mg-8mg ODT/IV/IO/IM q8 hours

TBI/Seizure Management

- **Hypertonic Saline** (3-5%): 250mL IV/IO for severe TBI

- **Valium** (Diazepam): 5-10mg IV/IO q5min.
 - Max dose of 20mg
- **Versed** (Midazolam): 5mg IV/IO q5min
 - No Max dose